NO. PART NUMBER DESCRIPTION Q'TY DIMENS|ON DWG.NO. NOTE
1 [52X0B001/53X0B001 PLATFORM ASSEMBLY(R) 1
2 [52X0B002/53X0B002 PLATFORM ASSEMBLY(L) 1
3 |52X0C002/52X0C003/53X0C000 BASE ASSEMBLY(R/L) 2(R1/L1)
4 |52X0E002/52X0E003 LINK 1 ASSEMBLY(R/L) 2(R1/L1)
5 |52X0F002/52X0F003 LINK 2 ASSEMBLY(R/L) 2(R1/L1)
6 |52X0G003 CYLINDER ASSEMBLY(MASTER) 2 52XGO0A/53XGO0A
7 |52X0G203 CYLINDER ASSEMBLY(SLAVE) 2 52XG20A/53XG20A
8 MAIN UPPER LOCKER ASSEMBLY 2 52XG30A/53XG30A
9 |52G75000/52G75001 TIRE STOPPER(R/L) 2(R1/L1) 52XH50A/53XH50A  |ON-GROUND TYPE
10 SIDE SLIP ASSEMBLY 2
11 [52G05500 RAMP ASSEMBLY 2 52XL00A/53XLO0A  |ON-GROUND TYPE
12 |31X00235 HOSE PROTECT COVER(2) 3 2.3t*35+135+1000L 52X003A/53X003A  |ON-GROUND TYPE
13 |52G06100 CONNECT RAMP 2 52XP00A/53XPO0A  |ON-GROUND TYPE
14 [52699000-001/53G99000-001 CONTROL PANEL ASSEMBLY 1
52699000-002/53G99000-002 CONTROL PANEL ASSEMBLY(KCs) 1 KCs TYPE ONLY
15 152653000 CENTER ROLLING JACK CROSS BAR ASS'Y 2
16 |J0320000 JACK ASSEMBLY J03 HYD. TYPE(52G,53G) (1) 1
17 1J0320000 JACK ASSEMBLY J03 HYD. TYPE(52G,53G)(2) 1




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 |52X0B001/53X0B001 PLATFORM ASSEMBLY(R) 1
2 |52X0B002/53X0B002 PLATFORM ASSEMBLY(L) 1
3 |52X0C002/52X0C003/53X0C000 BASE ASSEMBLY(R/L) 2(R1/L1)
4 |52X0E002/52X0E003 LINK 1 ASSEMBLY(R/L) 2(R1/L1)
5 |52X0F002/52X0F003 LINK 2 ASSEMBLY(R/L) 2(R1/L1)
6 [52X0G003 CYLINDER ASSEMBLY(MASTER) 2 52XG00A/53XG00A
7 |52X06203 CYLINDER ASSEMBLY(SLAVE) 2 52XG20A/53XG20A
8 MAIN UPPER LOCKER ASSEMBLY 2 52XG30A/53XG30A
9 52651000 TIRE STOPPER(1) 2 52XH10A/53XH10A | IN-GROUND TYPE
10 |52652000/52652001 TIRE STOPPER(2) (R/L) 2(R1/L1) 52XH20A/53XH20A | IN-GROUND TYPE
11 SIDE SLIP ASSEMBLY 2
12 [52699000-001/53G99000-001 CONTROL PANEL ASSEMBLY 1
52G99000-002/53G99000-002 CONTROL PANEL ASSEMBLY(KCs) 1 KCs TYPE ONLY
13 (52653000 CENTER ROLLING JACK CROSS BAR ASS'Y 2
14 |J0320000 JACK ASSEMBLY J03 HYD. TYPE(52G,536G)(1) 1
15 |J0320000 JACK ASSEMBLY JO3 HYD. TYPE(52G,53G)(2) 1
16 [52679995/53G79995 PIT FRAME ASSEMBLY(52G/53G) 1 52XA10A/53XA10A | IN-GROUND TYPE




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 |52G01000/53G01000  [MAIN PLATFORM(R) 1 52XB00A/53XB00A

2 |52G01500/53G01500  |MAIN PLATFORM(L) 1 52XB00A/53XB00A

3 |wBM0815 WRENCH BOLT 8 |M8x15L

4 |wsmos SPRING WASHER 8 |[u8

5 |WPMo8 PLAIN WASHER 8 |[u8

6 |HEXM1230 HEX BOLT 6 [M12+30L

7 |wsm12 SPRING WASHER 6 M2

8 |wPM12 PLAIN WASHER 6 |M12

9  [HEXM1430 HEX BOLT 6 |M14x30L

10 |WSM14 SPRING WASHER 6 M4

11 [WPm14 PLAIN WASHER 6 (w14

12 [HEXM1470 HEX BOLT 2 [m14<70L

13 [HNM14 HEX NUT 2 (w4

14 [L5BAB200 FOOT PLATE 1 |6t%65+400%349.9  [52XB20A/53XB20A

15 |MWBMOS15 SET SCREW 4 |M8x15L

16 |L5BAB190 HEAD PROTECT RUBBER 2 |"41.5+40L 52XB29A/53XB29A

17 [52611240 JACK SWITCH BOX 1 52XB34A/53XB34A

18 |WOE-6310MG SEESAW SWITCH 2 [6P3Zt 10A

19 [RHCBMO508 ROUND HEAD BOLT 8 [M5+8L

20 |WSMo5 SPRING WASHER 8 (M5

21 152601350 PLATFORM CENTER COVER(2) 1 |2.3t%58%570 52XB36A/53XB36A

22 152611250 JACK SWITCH BOX COVER 1 |1.6t%43.5%330 52XB38A/53XB38A

23 [RHCBMO0408 ROUND HEAD BOLT 2 |max8L

24 |WSM04 SPRING WASHER 2 w4

27 [52XB0610 AUXILIARY PLATFORM 2 |4.5t%57%475+570  [52XB61A/53XB61A

28 [52G00300 AUXILIARY PLATFORM(1) 4 52XN30A/53XN30A

29 SIDE SLIP ASSEMBLY 2

30 |53GP9000 WORKING LAMP 4 53XB26A HL-53X ONLY
31 |53G62000 WORKING LAMP COVER 8 [3.2tx30%42%43.6  |53XB39A HL-53X ONLY




NO. | PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 [52X0C000 BASE(R) 1 52XC00A/53XC00A

2 [52x0c001 BASE(L) 1 52XCO0A/53XCO0A

3 |ANCW-16-125 WEDGE ANCHOR BOLT 12 |M16+125L

4 |52X0C030 BASE LINK SHAFT 2 |r35%452L 52XC03A/53XC03A

5 [MWBM1650 SET SCREW 12 |M16+50L

6 [HN3M16 HEX NUT(THIN) 20 (w16

7 |GN-1/8S GREASE NIPPLE 2 |PT1/8"%ST

8 |DU3540 DU BUSHING 4 [DU3540

9 |HEXBMO515 HEX BOLT(BRASS) 1 [M5=15L

10 [HNBMOS HEX NUT(BRASS) 2 M5

11 |52F02550 SAFETY SENSOR AUXILIARY BRACKET 1 [3.2t%35%55 53XC15A HL-53X ONLY
12 |RHCBM0405 ROUND HEAD BOLT 2 |M4x5L HL-53X ONLY
13 |WsMo4 SPRING WASHER 4 M4 HL-53X ONLY
14 [WPMO4 PLAIN WASHER 4 (w4 HL-53X ONLY
15 [RHCBM0408 ROUND HEAD BOLT 2 |M4x8L HL-53X ONLY
16 |MWBM1640 SET SCREW 8  |M16=40L

17 |puss25 DU BUSHING 4 |pUss2s

18 |52F02180 PROXIMITY SENSOR BRACKET 1 [2.3t%15%34x30 53XC26A HL-53X ONLY
19 [52F10360 HARNESS(PROXIMITY SENSOR)(15) 1 |200L 53XW10A HL-53X ONLY
20 |RHCBM0420 ROUND HEAD BOLT 2 |M4=20L HL-53X ONLY
21 [52X0B650 BASE FOOT PROTECT GUIDE(R) 1 |1.6t%104%144%2620  [52XB65A HL-52X ONLY
22 |52X0B651 BASE FOOT PROTECT GUIDE(L) 1 |1.6t%104+144%2620  |52XB65A HL-52X ONLY




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 [52X0E000 LINK 1(R) 1 52XE00A/53XE00A
2 |52X0E001 LINK 1(L) 1 52XE00A/53XE00A
3 |MWBMO815 SET SCREW 20 |M8x15L
4 |DU4040 DU BUSHING 4 |DU4040
5 [52G03515 CYLINDER BOTTOM SHAFT 2 |"40+357L 52XE07A/53XE07A
6 |52X0E200 CYLINDER UPPER SHAFT(1) 2 |"35*355L 52XE20A/53XE20A
7 152G00040 PLATFORM SLIDER 4 |37%80%82 52XE23A/53XE23A
8 |52X0E240 EDGE RUBBER 2 [3t~80L 52XE24A/53XE24A
9 |52X0F000 LINK 2(R) 1 52XF00A/53XFO0A
10 |52X0F001 LINK 2(L) 1 52XFO0A/53XFO0A
11 |DU3540 DU BUSHING 4 |DU3540
12 |GN-1/8S GREASE NIPPLE 6 |PT1/8"ST
13 |DU4050 DU BUSHING 4 |DU4050
14 152604055 LINK CENTER SHAFT 2 |"40+375L 52XF09A/53XF09A
15 |SN-CS40 CIRCLIP 4 |CS40
16 152604060 CYLINDER UPPER SHAFT 2 |"35*260L 52XF10A/53XF10A
17 152G04070 MAIN PLATFORM SHAFT 2 |"35*476L 52XF13A/53XF13A
18 |52X0F190 LINK 2 HOSE GUIDE(4) 2 [1.6t%26%36%140 52XF19A/53XF19A
19 |TRTBM0513 TRUSS HEAD TAPPING BOLT 4 |M5*13L
20 |52X0F200 CYLINDER BOTTOM SHAFT(2) 2 |"40+262L 52XF20A/53XF20A
21 152600050 BASE SLIDER 4 |33.5%80%84.5 52XF23A/53XF23A
22 |52X0F240 EDGE RUBBER 2 [3t=70L 52XF24A/53XF24A




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 |52X0G001 TUBE(MASTER) 2

2 |52X0G002 ROD BAR(MASTER) 2

3 |L5BAGO30 PISTON(MASTER) 2 799*42 5L 52XG03B/53XG03B
4 |UHP1008509-V U-PACK ING(UHP100) ~( VALQUA) 4 ~100%"85*9B-V

5 |WEAR1009510P WEAR RING(POLY) 2 "100%95%2 . 5T*10H

6 [OROP44 0-RING 2 P44

7 |WBHM1635 WRENCH BOLT(H) 4 M16%35L

8 [L5BAG040 HEAD COVER(MASTER) 2 MA4*41L1 52XG04A/53XG04A
9 [DHS435105 DUST SEAL 2 ~43%"51%5B

10 [ROD43536 ROD SEAL 4 ~43+"53*6B

11 |WEAR434810 WEAR RING 2 "43%"48%10B

12 |0ORGYS 0-RING 2 G95

13 |GN-1/8-45 GREASE NIPPLE 8 PT1/8"+45

14 |DU3540 DU BUSHING 8 DU3540

15 |MWBMOBOBW SET SCREW(WHITE) 2 M8+8L

16 |BALL-3/16" STEEL BALL 2 3/16"

17 |DU4050 DU BUSHING 8 DU4050

18 [52X0G103/52X0G102  [HYDRAULIC PIPE(R/L) 2(R1/L1) [*10%1t%98+113%450 52XG10A/53XG10A
19 |BMC10-1/4 MALE CONNECTOR 2 ~10%1/4PT

20 |BHUM10-02G MALE HOSE UNION 2 "10%1/2-20UNF

21 |31871210 ORIFICE ASSEMBLY 2

22 |31871202 ORIFICE ADAPTER 2 19+19%551 52XG11A/53XG11A
23 |HMCM-1/4-1/4S STEEL NIPPLE(ST) 2 PT1/4%PT1/4

24 131571203 ORIFICE SPRING 2 M*79%"11%8C*18L 52XG12A/53XG12A
25 31571201 ORIFICE 2 9+9+8L,(™1.2) 52XG13A/53XG13A
26 152604528 BOTTOM LOCK ARM 4 16t*111%570 52XG14A/53XG14A
27 152605010 UPPER LOCK ARM 4 16t%102.5%591.5 52XG15A/53XG15A
28 |53G05300 UPPER LOCK ARM(R/L) 2(R1/L1) 53XG30A HL-53X ONLY
29 |52G05020/53G05020  |UPPER LOCK ARM SUPPORTER 2 6t+55%122x124 52XG16A/53XG16A
30 |RHCBM0610 ROUND HEAD BOLT 12 M6*10L




31 |WSM06 SPRING WASHER 12 M6

32 |WRBM1225 ROUND HEAD WRENCH BOLT 8 M12%25L

33 |Wsm12 SPRING WASHER 16 M12

34 |L5BAG130 BOTTOM LOCK ARM SUPPORTER 2 9t*124%127%131 52XG17B/53XG17B

35 |WRBM1230 ROUND HEAD WRENCH BOLT 8 M12x30L

36 51695100 JACK AIR CYLINDER BRACKET 2 3.2t%38+50+84 52XG19A HL-52X ONLY
53695100 LOCK RELEASE AIR CYLINDER BRACKET 2 3.2t*38+84+85 53XG19A HL-53X ONLY

37 |52F04590 PROXIMITY SENSOR BRACKET(52F/53G) 2 2.3t*30%76 53XG18A HL-53X ONLY

38 |52F10380 HARNESS(PROX IMITY SENSOR 1) 2 120L 53XW10A HL-53X ONLY

39 |52X06201 TUBE(SLAVE) 2

40 |52X06202 ROD BAR(SLAVE) 2

41 |52X06230 PISTON(SLAVE) 2 ~89x42.5L 52XG23A/53XG23A

42 |UHP908006 U-PACK ING 2 ~90+"80+6B

43 |WEAR908515P WEAR RING(POLY) 2 ~90+"85%2. 5t +15H

44 |ORP40 0-RING 2 P40

45 |52X0G240 HEAD COVER(SLAVE) 2 ~100%41L 52XG24A/53XG24A

46 |DHS4048065 DUST SEAL(DHS40) 2 ~40%"48+6.5/58

47 |DU4030 DU BUSHING 2 DU4030

48 |HMCM-1/4-05U STEEL NIPPLE(ST) 2 PT1/4%05U

49 |52F71205 ORIFICE GUIDE 2 ~20+™M3.5+5t 52XG27A/53XG27A

50 |52N53628 EXTENSION SPRING 2 ~0.8%™4%65C 52XG38A/53XG38A

51 |L5BAG410 CABLE HOLDER(1) 2 1.6t*18%50%50 52XG41B/53XG41B

52 |TRTBMO0513 TRUSS HEAD TAPPING BOLT 4 M5%13L

53 |L5BAG420 CABLE HOLDER(2) 2 2.3t%25+50%53 52XG42A/53XG42A

54 |52F00350 LOCK RELEASE AIR CYLINDER ASSEMBLY 2 52XU00A/53XU00A

55 |30N93120 TUBE(LOCK RELEASE AIR CYLINDER) 2 ~35+58L 52XU02A/53XU02A

56 |ECO504E ONE TOUCH AIR NIPPLE(ELBOW) 2 M5%90 = *™4

57 |SN-CR25 CIRCLIP 2 CR25

58 |RHCBMO0410 ROUND HEAD BOLT 8 M410L

59 |WSMo4 SPRING WASHER 8 M4

60 |52F00353 PISTON(LOCK RELEASE AIR CYLINDER) 2 ~20%49L 52XU03A/53XU03A

61 |ORP16 0-RING 2 P16

62 |30N93150 LOCK RELEASE AIR CYLINDER SPRING 2 ~18.4+™16+"36L*5C 52XU05A/53XU05A

63 |30N93160 HEAD COVER(LOCK RELEASE AIR CYLINDER) 2 ~25%4. 51 52XU06A/53XU0BA

64 |42F04759 AIR CYLINDER ROD GUIDE BAR 2 1101 52XU07A/53XU07A

65 |52X0G003 CYLINDER ASSEMBLY(MASTER) 2 52XG00B/53XG00B

66 |52X0G203 CYLINDER ASSEMBLY(SLAVE) 2 52XG20A/53XG20A

67 |52X0G004 52X-CYLINDER SEAL KIT(MASTER) 2

68 |52X0G204 52X-CYLINDER SEAL KIT(SLAVE) 2




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE

1 52654000 TIRE STOPPER BASE( IN-GROUND) 2 52XB70A/53XB70A  [IN-GROUND ONLY
2 152690400 IN-GROUND AUXILIARY PLATFORM 2 52XB90A/53XB90A [ IN-GROUND ONLY
3 |WBM1020 WRENCH BOLT 4 M10+20L

4 |WSM10 SPRING WASHER 4 M10

5 |WPM10 PLAIN WASHER 4 M10

6 [52650010/52G50030  |CENTER ROLLING JACK CROSS BAR(1)(R/L) 2(R1/L1) 52XD20B/53XD20B

7 152607522 TIRE STOPPER HINGE PIN(IN-GROUDN) 4 "25%354.8L 52XHO5A/53XH05A [ IN-GROUND ONLY
8 |SN-CS25 CIRCLIP 8 (S25

9 152651000 TIRE STOPPER(1) 2 52XH10A/53XH10A [ IN-GROUND ONLY
10 |52G52000/52G52001 TIRE STOPPER(2) (R/L) 2(R1/L1) 52XH20A/53XH20A [ IN-GROUND ONLY
11 |HEXM1230 HEX BOLT 6 M12+30L

12 |WSM12 SPRING WASHER 6 M12

13 |WPM12 PLAIN WASHER 6 M12

14 |HEXM1430 HEX BOLT 6 M14+30L

15 |WSM14 SPRING WASHER 6 M14

16 |WPM14 PLAIN WASHER 6 M4




NO. PART NUMBER DESCRIPTION Q'TY DIMENS|ON DWG.NO. NOTE
1 |52675000/52675001  |TIRE STOPPER(R/L) 2(R1/L1) 52XH50A/53XH50A
2 52605510 RAMP 2 52XL00B/53XL00B
3 (52605520 RAMP HINGE PIN 2 ~25%462 8L 52XL07A/53XLO7A
4 |SN-CS25 CIRCLIP 4 €S25
5 (33461200 RAMP ROLLER 4 ~30%™M6+228L 52XL08A/53XLO8A
6 |52661300 RAMP ROLLER PIN 2 ~5x511.4L 52XL09A/53XL09A
7 [SN-CS15 CIRCLIP 4 cs15
8 52606100 CONNECT RAMP 2 52XP00A/53XP00A
9 |HEXM1230 HEX BOLT 6 M12%30L
10 |Wsm12 SPRING WASHER 6 M12
11 [WPm12 PLAIN WASHER 6 M12
12 [HEXM1430 HEX BOLT 6 M14%30L
13 |WSM14 SPRING WASHER 6 M14
14 [wPM14 PLAIN WASHER 6 M4
15 |52650010/52G50030  |CENTER ROLLING JACK CROSS BAR(1)(R/L) 2(R1/L1) 52XD20A/53XD20A
16 [52658235 BOTH SIDES RAMP BRACKET 2 52XH30A/53XH30A
17 [52658270 BOTH SIDES RAMP ASSEMBLY KIT-OPTION 1




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 52606000 SIDE SLIP PLATE 2 52XJO0A/53XJ0O0A
2 [SN-E15 E-RING 8 |E-15
3 |WPM20 PLAIN WASHER 8  [M20("40+"21%2.6t)

4 152G06050 SIDE SLIP SPRING HOLDER 8 [3.2tx20%110 52XJ04A/53XJ04A
5 [52G06060 SIDE SLIP SPRING HOLDER WASHER 8 |"20+4.5t 52XJ05A/53XJ05A
6 [51G10237 SIDE SLIP PLATE LOCKER 4 |™0%60%60L 52XJOBA/53XJOBA
7 151610239 JOIN RING 4 |"24 52XJOBA/53XJOBA
8 |51G10242 CHAIN 4 |"3%12x35 52XJ06A/53XJOBA
9 152G06070 RETURN SPRING 8 |"13+™.5+128L 52XJ09A/53XJ09A

10 152606600 SIDE SLIP PLATE BASE 2 52XJ10A/53XJ10A
11 |TRTBM0620 TRUSS HEAD BOLT 32 |M6+20L
12 |HNMO8 HEX NUT 24 |M8
13 |RHCBMO815 ROUDN HEAD BOLT 4 |M8x15L
14 |WSMO8 SPRING WASHER 4 |M8
15 |WPMO8 PLAIN WASHER 4 M8
16 [51G00315 SLIDE BALL PLATE ASS'Y 12 52XJ30A/53XJ30A
17 151600320 SLIDE BALL PLATE 12 8.5%195+378 52XJ31A/53XJ31A
18 151600330 SLIDE BALL 240 ™5 52XJ32A/53XJ32A
19 |51G00340 SPRING HOLDER 24 |"30*2t 52XJ33A/53XJ33A
20 [51G00350 SLIDE PLATE SPRING 96 |"8+"0.8+37C*45.5L 52XJ34A/53XJ34A
21 |HNMO6 HEX NUT 8 |M6




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG . NO. NOTE
1 152X00210 HYDRAULIC BLOCK COVER 1 [1.6tx80+235+1080 |52X021A/53X021A
2 |TRTBM0513 TRUSS HEAD TAPPING BOLT 4 [M5%13L
3 ]52X00220 HYDRAULIC BLOCK BASE 1 |3.2t%25+230%980 52X022A/53X022A
4 |CN-0530 SCREW 4 |"5%30L
5 |CBW-05 NYLON PLUG 4 |5
6 |52X00300 CENTRAL BLOCK ASSEMBLY 1 52X030A/53X030A
7 |52X00310 CENTRAL BLOCK 1 |40%55%220 52X031A/53X031A
8 |WBMO0535 WRENCH BOLT 2 [M5%35L
9 |HMCM-1/4-05U STEEL NIPPLE(ST) 10 |PT1/4%05U
10 |HMCM-1/4-05UE  [STEEL NIPPLE(EL) 1 |PT1/4%050
11 |STPLUG-1 LOCKING BOLT 1 |PF1/8(£2128)

12 |MWBU1-4-11 LOCKING BOLT 2 |PT1/4%11L
13 [NDL-V/V-047-N2 |NEEDLE VALVE(KNOB2) 2 |3/4-16UNF 52X032A/53X032A
14 [NDL-V/V-047 NEEDLE VALVE 2 |3/4-16UNF 52X032A/53X032A
15 |NDL-V/V-DIAL DIAL HANDLE(FOR NEEDLE VALVE) 2 |~22x9L 52X032A/53X032A
16 |MWBMO408 SET SCREW 2 [M4x8L




NO. PART NUMBER DESCRIPTION Q'TY DIMENS | ON DWG.NO. NOTE
1 |30N80110 REMOTE CONTROLLER HANGER 1 [3tx19x50x100 53XQ14A
2 |TRTBM0513 TRUSS HEAD TAPPING BOLT 37 [M5x13L
3 |42F80090 EARTH PLATE 1 [10x3tx10x110 53XQ17A
4 131580094 REGULATOR PROTECTOR 1 [1.6tx35x106x162 53XQ21A
5 |52F10090 ANCHOR BOLT BRACKET 2 13.2tx30x50x60 53XQ13A
6 |ANCW-16-125 WEDGE ANCHOR BOLT 2 [M16%125L
7 |52F10110 DOOR KEY SET 1 [16x28x116 53XQ04A
8 |52N54618 CONTROL PCB PROTECT COVER 1 |1.6tx90x145.8x171 53XQ23A
9 31579310 MANUAL POCKET 1 [1.6tx20x180x200 53XQ15A
10 [31S79410 AIR SOLENOID BRACKET 1 [1.6tx40x40x120 53XQ25A
11 |30N80100 VIBRATION PROOF RUBBER 4 | @30x20HxM8x45L, 4 £65, 4| 2 Z &l 53XQ20A
12 |53G80100~53G85700 POWER PACK ASSEMBLY 1 [220V/380V/415V-1P/3P-50Hz/60Hz-0J/1J/2J 53XQ26A
13 190000070 AIR UNIT 1 |TAC-3010-02G 53XQ24A
14 |EC64PT1/4EL ONE TOUCH AIR NIPPLE(EL) 2 [PT1/4x6xaxd =
15 |CP-8M20 COUPLER 1 [20PM
16 PANEL UPPER COVER FILM 1 ]0.5tx163x326 53XQ08A
17 |32X96000 CONTROL PANEL BODY 1 [2.3tx271.1x401.6x850.3 53XQ01B
18 |31X89030 CONTROL PANEL FRONT PLATE 1 ]12.3tx20x401.6x815 53XQ03A
19 |31X89040 CONTROL PANEL BASE 1 [3.2tx54x265x394 53XQ18A
20 153G89130 ELECTRIC PARTS PLATE 1 |1.6tx54.1x263.5x394 53XQ16A
21 |31X89050 PANEL UPPER FRONT PLATE 1 [1tx163x326 53XQ07A
22 |RHCDBMO0310 C'SINK BOLT 4 [M3x10L
23 |WSM03 SPRING WASHER 4 M3
24 |WPMO3 PLAIN WASHER 4 |M3
25 |HNMO3 HEX NUT 6 M3
26 [31X89060 PANEL HINGE 1 53XQ09A
27 153689070 CONTROL PANEL UPPER COVER 1 [5tx163x304x4.5 53XQ06A
28 [31X89080 ABS COVER PROTECTOR 1 [2.3tx19x351.2 53XQ12A
29 [33X80050 CABLE HOLDER 1 [1.6tx11.1x20x86.5 53XQ19A
30 [33X89150 CONTROLLER HAND PROTECTOR 1 [1.6tx17x63.4x227 53XQ22A
31 |HNMO8 HEX NUT 4 |M8
32 |WSM08 SPRING WASHER 4 |M8
33  |WPMO8 PLAIN WASHER 4 |M8
34 [L5BAQ180 HINGE PIN 2 |®6><50L




35 (90000150 CAM SWITCH 1 |YMW26-20/04
36 |KPSBRRFW10S PUSH BUTTON SWITCH WHITE 3 |[(@25 HH)
37 |KPSBRRFBK10S PUSH BUTTON SWITCH BLACK 4 |(@25 BH)
38 |KPSBRRFG10S PUSH BUTTON SWITCH GREEN 1 |(@25 ®H)
39 (90000710 LED LAMP 1 |LD-HBBL(RED)DC24V
40 131880060 BUZZER 1 | @25 ADS(DC12/24V)
41 |DJR602-4210(LF) SEESAW SWITCH(LAMP BUTTON) 1 |DJR602-4210(LF)
42 153696000 REMOTE CONTROLLER(JACK2) 1 53XW20A
53X0W120 REMOTE CONTROLLER(KCS TYPE) 1 ]0.755Q+12C+10000L H|&ALX|AUS 53XW12A |KCs TYPE ONLY
43 |52N57351 AIR SOLENOID VALVE 1
44 [ECA25PT1/4E ONE TOUCH AIR NIPPLE(EL) 1 [PT1/4x@4x32.5
45 [SILENC-PT1/4x22H SILENCER 1 [PT1/4x22H
46 |RHCBM0330 ROUND HEAD BOLT 2 |M3x30L
47 |53G80055 PCB(MICOM,53G) VER. 2 1
48 |52F79020 TRANSFORMER 400/230x0/18 1 |128VA ST-BASE
49 (90000041 MAGNET SWITCH 1 |GMC(D)-12
50 |52F00710 OCR( THERMO-RELAY) 1 |9-12A
51 [52F00720 TERMINAL BLOCK(YELLOW/GREEN) 1 (334 120
52F00730 TERMINAL BLOCK(BLUE) 1 |20A(KLEMSAN, 2. 54mm)
52F00740 TERMINAL BLOCK(GREY) 3 1304 120
52 |C50SHC CHANNEL 1 |SH-Cx50L
53 [C115SHC CHANNEL 1 [SH-Cx115L
54 |30H94115 CIRCUIT BREAKER 1 [ABE33/20
55 (90000015 FUSE HOLDER(HY-F1S)250V 1~30A 1P 2
56 |F-250V1A FUSE 1 |250V1A
57 |F-250V5A FUSE 1 [250V5A
58 [30H94130 STOPPER(FOR RAIL) 2
59 [L5BAQO03 CABLE DUCT(BODY/COVER) 1 [30x60x180
60 |NEC-01-20A CABLE LOCKER 2 [NEC-01-20A( =& F @26)
61 |NEC-01-12A CABLE LOCKER 2 [NEC-01-12A( =& % @17)
62 |PCAP25 PLASTIC CAP(FOR HOLE-BLACK) 2 |@25
63 |DABS-6R BOLT SUPPORT 4 |DABS-6R
64 |TRTBM0408 TRUSS HEAD BOLT 16 [M4x8L
65 |RHCBM0412 ROUND HEAD BOLT 2 |M4x12L
66 |53X0Q060 CONTROL PANEL UPPER COVER(KCS TYPE) 1 |5tx163x304x4.5 53XQ06A |KCs TYPE ONLY
67 |KH-3046ER EMERGENCY PUSH BUTTON SWITCH 1 |KH-3046ER(250V 6A) KCs TYPE ONLY




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 152653100 CENTER ROLLING JACK CROSS BAR 2 52XX50A/53XX50A

2 |52F50025 CLIP PLATE 8 52XX50A/53XX50A

3 |HEXM14120 HEX BOLT 8  [M14x120L

4 [Wsm14 SPRING WASHER 8 |4

5 |WPM14 PLAIN WASHER 8 M4

6 [MWBMO810 SET SCREW 8 |M8=10L




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 |J0241000 PLATFORM 2 J03B00C
2 |wBM0815 WRENCH BOLT 4 |m8x15L
3 [J0282000 PLATFORM SHAFT 2 |@25x214L JO3BO5A
4 |SN-CS25 CIRCLIP 16 |CS25
5 |J0325000 SLIDE PLATE(R) 2 J03C00C
6 |J0326000 SLIDE PLATE(L) 2 J03C00C
7 |WBDM1225 C'SINK WRENCH BOLT 4 |m12x25L
8 [Jo279100 ROTATE ARM 4 [19tx120x270 J03C06B
9 [J0283100 ROTATE ARM SPACER 4 |@90x@52x2.3t J03C07A
10 |J0284000 ROTATE ARM SHAFT COVER 4 |@65x9L J03C08A
11 1J0327000 BASE 2 J03D00|
12 |MWBMO815 SET SCREW 8 |M8x15L
13 [J0276000 BASE SHAFT 2 |@25x180L JO3D08A
14 |J0260000 CYLINDER ASSEMBLY 2 JO3E0OD
15 [J0261130 PISTON 2 | @75x38L JO3EOTE
16 |J06S0000 JACK CYLINDER SEAL KIT(J06) 2
17 |UHPB5756 U-PACK ING( UHP65) 2 | @65x@75x6B
18  |WEAR707595 WEAR RING 2 |@70x@75x10B
19 |0RP30 0-RING 2 [P30
20 |WBHM1230 WRENCH BOLT(H) 2 |m12x30L
21 |J0261200 TUBE 2 | @75x@88x165L
22 |J0261140 HEAD COVER 2 | @88x30L JO3E03B
23 |WEAR353010 WEAR RING 2 | @35x@30x10B
24 [DHS303805 DUST SEAL(DHS30) 2 | @30x@38x5tx6.5H
25 [SILENC-PT1/8x15H  |SILENCER 2 |PT1/8x15H
26 |HMCM-1/4-05UE STEEL NIPPLE(EL) 4 |PT1/4x05U
27 |J0261100 ROD BAR(JACK) 2
28 |GN-1/8-45 GREASE NIPPLE 2 |PT1/8"x45°
29 |J0278000 CYLINDER ROD SHAFT 2 | @20x158L JO3E08C
30 [SN-CS20 CIRCLIP 6 [cS20
31 [Jo461200 HYDRAUL IC HOSE(S) 2 [1/4"x1Wx430LxSTxST JO3E09C
32 [Jo320100 JACK EXTENSION(1)(52G/P,53G) 2 JO3F30D
33 |J0320200 JACK EXTENSION(2) (52G/P,53G) 2 JO3F30D




34 |HEXM0610 HEX BOLT 6 |Mex10L
35 |J0180025 PREVENT PLATE LEAVE THE JACK 4 [3.2tx50x88.2x100 JO3F32B
36 [J0180035 ROLLER SQUARE BAR(52F) 8

37 |HEXM0840 HEX BOLT 8 |M8x40L

38 |wsmos SPRING WASHER 8 |u8

39 |wpmos PLAIN WASHER 8 |[ms

40 |SN-E08 E-RING 8 |E-8

41 |WPM10 PLAIN WASHER 8 [mo

42 1J0180070 TRANSPORT ROLLER(52F/G/P,53G) 8 |@30x23L JO3F38D
43 |NRB101415B BEARING(NEEDLE ROLLER) 8 |@10x@14x15B

44 [J0200010 ROLLER SPRING 8 |@14x@2.5x24Lx6C JO6F08B
45 10221000 LINK 1 2 J03G00C
46 0288100 ROLLER 8 |@52x20L J03G04A
47 |pU2520 DU BUSHING 8  [pu2s20

48 40279000 UPPER ROLLER SHAFT 2 |@25x201L J03G06A
49 [J0231000 LINK 2 2 JO3H00C
50 J0280000 BOTTOM ROLLER SHAFT 2 | @25x235L JO3HO4A
51 40281000 LINK CENTER SHAFT 2 | @28x195L JO3HOSE
52 |SN-CS28 CIRCLIP 4 |cs28

53 [J0270100 SAFETY STOPPER 2 J03100D
54 [MWBMO610 SET SCREW 2 |mex10L

55 [J0272100 SAFETY STOPPER SHAFT 2 J03100D
56 [BALL-3/8 STEEL BALL 2 |3/8"(@9.51)

57 0200030 OVAL GRIP 2 | @25x58LxM8

58 |J0200020 LEVER STOP SPRING 2 [0.0@9x@1x38Lx12.5C J03107B
59 [33J70040 SUPPORT RUBBER 8 |35tx160x100




NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE

1 [52G79995/53G79995 PIT FRAME ASSEMBLY(52G/53G) 1 52XA10A/53XA10A | IN-GROUND ONLY
2 PIT FRAME 1 1 [1.6t+88.4x262+2306.6 52XA11A/53XA11A | IN-GROUND ONLY
3 |HEXM1025 HEX BOLT 36 [M10+25L IN-GROUND ONLY
4 |HNM10 HEX NUT 36 |M10 IN-GROUND ONLY
5 PIT FRAME 2 1 |1.61%88.4%262x2306.6 52XA12A/53XA12A | IN-GROUND ONLY
6 PIT FRAME 3 2 |1.6t%88.4%262%2220 52XA13A/53XA13A  [IN-GROUND ONLY
7 PIT FRAME 4 2 |1.6t%30%30%2300 52XA14A/53XA14A  [IN-GROUND ONLY
8 PIT FRAME 5 3 |1.6t%30%30%2223 52XA15A/53XA15A | IN-GROUND ONLY
9 PIT FRAME 2-6 4 |1.6t%30%30%1145 52XA16A/53XA16A | IN-GROUND ONLY
10 PIT FRAME 7 1 [1.6t%88.4x262x2275 52XA17A/53XA17A | IN-GROUND ONLY
11 PIT FRAME 8 1 [1.6t%88.4x262x2275 52XA18A/53XA18A | IN-GROUND ONLY




COMTROL PANEL

SLAYE CYLINDER{S1)

WMAS' ER CYLINDER{R]

NO. PART NUMBER DESCRIPTION Q'TY DIMENSION DWG.NO. NOTE
1 152640210 HYDRAUL IC HOSE 2(GOLD) 1 [5/16"«1Wx9000L+EL*ST 52XQ31A/53XQ31A
2 |52G40210 HYDRAULIC HOSE 2(SILVER) 1 [5/16"*1Wx9000L+EL*ST 52XQ31A/53XQ31A
3 |52G40210 HYDRAUL IC HOSE 2(BLACK) 1 |5/16" *1Wx9000L+EL*ST 52XQ31A/53XQ31A
4 152X0Q014 HYDRAULIC HOSE 4 2 |5/16"*1Wx1100L*ST*ST. 52XQ31A/53XQ31A
5 |52X0Q015 HYDRAULIC HOSE 5 1 |5/16"*»1Wx1200L*ST*ST. 52XQ31A/53XQ31A
6 [52X00016 HYDRAULIC HOSE 6 1 |5/16" *1W=1200L*ST*ST. 52XQ31A/53XQ31A
7 152X0Q017 HYDRAULIC HOSE 7 1 |5/16" »1W3550LST*ST. 52XQ31A/53XQ31A
8 [52X0Q018 HYDRAULIC HOSE 8 1 [5/16"*1Wx3550L*ST+ST. 52XQ31A/53XQ31A
9 152G40400 HYDRAUL IC HOSE 4(S) 2 |5/16"x1W=3750L*ST*ST 52XQ31A/53XQ31A
10 152640500/53G40500 HYDRAUL IC HOSE 5(C/B) 2 |1/4"+1Wx2300L*ST+EL/2500L 52X031A/53XQ31A
11 |HME-02G STEEL NIPPLE(EL)UNION 2 05U A

12 152X00250 JACK CONNECT PIPE ASS'Y 2 52X035A/53XQ35A
13 |52G70025 HYDRAULIC PIPE 2 ["10%80+80 52X235A/53XA35A
14 |BLM10-02R MALE ELBOW(BLM10-02R) 2 |™M0%PT1/4

15 |BHUM10-02G MALE HOSE UNION 2 [*10%1/2-20UNF




MR SOENDID VAT

iy

{} !’{y Al9 RTGLLATOR
4 U

GON' ROl PAREL

AR LOCK RELEASE CYLIMDER

GINTRAL NIPFLD

NO. PART NUMBER DESCRIPTION Q'TY DIMENS ION DWG.NO. NOTE
1 AIR HOSE-1 1 |"6+"4x800L/350L 52X010A/53X010A

2 |AH04025 URETHANE AIR HOSE(BLACK) 1 |™4"2.5%7000L 52X010A/53X010A

3 |33X05250 COIL AIR HOSE(BLACK) 2 |"4x1000L*50L*"26  |52X011A/53X011A

4 |ECA25Y ONE TOUCH AIR NIPPLE(Y) 1 |M472.5%Y




FE

g
AW BRDGE
oL N
l 2550 ALY
i e [—" 2l 3300mF
2.550 W
CRCUT 8 == DOWH swwcxzr
PROTECTOR oy @ * ‘ @ uz-m}
)
I S Ry
I up sw-wokz @ !
RED I ol
1550~ o T S } BUTIOH~INPUT QRERATING PARTS
oo e
DOWN SH—dACKT /
T2 |ma B
|
P
B o 25 |
UP SW-JAck 1 [@ I
2»550\ i e MICOM PCB
sl oo |
2D DoW S |
> ) )KM\ ‘ @ C2-17 }
2,550 O =
028
| oo | DONN SW-IACK? | I |
E [[Jzsov 14 [ C—— | RE S/W[@ !
| e | P ShoJakD t C2-18 |
! } ol s }
ooR | | oo SW—MAIN |
4nBh s 5 : I £2-18 |
1= 1 e
BLACK S T }
e I P st @
u w |
| |
G ) 1ORWCIPH ! e TR |
730/4000 i
S0/ N }
R
= Smer ol v e s
PE1 dgk  le JBd
fidhe o S
M- (T2 R e A N I S
AT A
| @ -
| = & E]
I I g g
| ] B %
| F=a e~ ~~le
Losr. 20 o g8 ——%
LIGHT e | &
= - E
= &y =]

SLTION-OUTPUT

OFERATING PARTS

p
: @ BUZIER
C5-18 B—|

-] R
=]
: o BRAKE SOLENOI{AR) :
t = |
517
RL3 47: :
L [e5-4 I
=]
HEH ! o @ foay, s zoo !
! 5 WA K :
i Lidea i
S |
JHIFSN !cs—s |
) =] |
: o @ SOLENDID WA :
L D—Q— = !
| CE-14 )
wien ] less |
L I
| [£] |
RS | o @SULENDD A UFTT |
5 |
L1 |
RSN |£5-3 |
T =] |
LT | @smmnm X, LFT2 |
= I
|
5] I
o @ UP WAGNETIC |
I S5 !
F |
e [oms |
|
|
|
|
|
|

|
PARKING LAMP

COMTROL-OLTSIDE SIGNAL INPUT PARTS




MAN CYL{M) SLAVE CYL(S1) SLAVE CYLESZ) MAIN CYL{M}
(#100x447.55T ) (£30x441.557.) (#G0x441.85T,) (#100x441.55T,)

JACK T OOYL JACK 2 O
(875x101ST) (875x101ST,)

A

! , I

#1.2 ORIFICE 2 #1.2 ORIFICE

J7

52

MEOOLE VALVE

51

LI %—'
VALKE BLOCK
FORTS TYPE: (FV24—0i SISTEM)
1/4"BSTP(4IS BO203)
%_1 VALVE BLOCK
(V25-0l SISTEM)
it min
{ VALVE BLOCK
(Y2501l SISTEM)
Aiit/min

%

CONTROL ELECTRIC
De24y

SLitYmin

LN

RELIEF | WALVE
(240bar | SETIING)

el

N

GEAR PUME
{(J8—4.8cc/rev,)
(18-3 7cc/rev.)

Lo, el ?3% gﬁ?ﬁw/ TSORPM
Gou I
(Soiarar) 220/ 38050/ A0z

or 1ax2.54Px220V)
HIORAULIC. RESERVOIR (120T-SQUARE TYPE)




Z2-AIR CYLINDER
(SAFETY LOCK RELEASE)

FPOWER(COMPRESSOR)

PORT/2WAY AIR| DIRECTIONAL
SOLENOID VALVE \DCZ24V

A

<]\

walE:
ro\P

AN

‘

AR FILTER /REGULATOR




